




SAN RAMON VALLEY RECYCLED WATER PROGRAM  - 2016 IRRIGATION SEASON

Recycled Water Use Annual Report

Prepared by Dublin San Ramon Services District
for the San Ramon Valley Recycled Water Program

Dublin San Ramon 
Services District

Water, wastewater, recycled water



 
 

 

Introduction 

This report satisfies the 2016 annual reporting requirements of the Regional Water Quality Control 

Board (RWQCB) Order 96-011 (the Order), General Water Reuse Requirements for Municipal 

Wastewater and Water Agencies.  This report contains all of the requirements listed in the Order’s 

Attachment C, Self-Monitoring Program.  

To improve the reliability of the Tri-Valley’s water supply, particularly in dry years, Dublin San Ramon 
[...]
 Other Bay Area cities (50): 6 percent 

Fill Station Size and Locations  

The main fill station is located at the recycled water treatment facility in Pleasanton, California.  Initially 

the fill station had three back-in stations.  Due to high public demand, the District expanded to 28 back-

in stations and five drive-through stations for customers with trailers.  During the peak months, three 

attendants were on duty and traffic ranged from 800 to 1,000 customer trips a day.  The fill station 

remained open year around. 

On June 24, 2015, the District opened a second fill station at the City of Dublin’s Public Safety Complex 

located on Dublin Boulevard. Eight back-in fill stations were installed and additional attendants were 

hired.  Due to limited space, customers with trailers were directed to continue using the main fill station 

in Pleasanton.  The Dublin station closed during the winter when demand for irrigation water is low.   

The Dublin station re-opened on June 1, 2016 and had between 150 to 250 customer trips per day 

during the peak summer months.  The Dublin station closed permanently on September 30, 2016.  The 

Pleasanton fill station remained open a few days a week until December 28, 2016.  To ensure public 

safety, the District has decided to close the Pleasanton fill station during a large construction project at 

the treatment plant starting in 2017.  



 
 

Ensuring Compliance with Requirements 

Due to the program’s popularity, the amount of recycled water being collected, and a few reports 

received from the public, the District decided to take further action to ensure proper use of recycled 

water.  The following efforts remind users of the program’s do’s and don’ts:   

 
1. Posted signs at the fill stations that state: “Do not 

connect recycled water equipment to buried 

irrigation systems. Violators are subject to fines up 

to $1,000 and loss of privileges.”  

 

2. Conducted site inspections to ensure residential fill 

station customers were using recycled water 

appropriately and had not set up illegal 

connections. Staff have experience with cross 

connection inspections and are certified by 

California-Nevada AWWA as both Backflow 

Prevention Testers and Cross Connection Control 

Specialists, which is a requirement for this project.  

Using data gathered from bar code scanners, staff ranked fill station customers by consumption. The 

highest consumers were selected for inspections, as well as sites that had been reported as having 

onsite storage containers. Forty-two inspections were conducted in the District’s service area.  No cross 

connections were found during this reporting period.    

Since the fill stations are open to all residents in the Bay Area, some users are outside the District’s 

jurisdictional authority.  Staff has collaborated with other water agencies to ensure compliance with 

public health and safety regulations.  DSRSD has provided each water agency with a list of fill station 

users in its service area and has forwarded any potential compliance issues to the appropriate agency.   

Results 

The community embraced this program.  Many residential customers have realized recycled water is a 

valuable resource.  The inspector routinely heard phrases like these from fill station users: “it is 

therapeutic,” “habit forming,” “plants love it,” “my grass has never been greener,” “love the program.”  

The residential fill station program has significantly improved customers’ opinions of and comfort level 

with recycled water. 

 

  

Signs remind fill station customers not to 

connect recycled water equipment to 

buried irrigation systems. 



 
 

Commercial Fill Station and Hydrants  

DSRSD’s commercial fill station is located at the recycled 

water treatment facility and has been operational since 

2007.  Installation of recycled water fire hydrants in Dublin 

and Dougherty Valley began in 2008.  The 2014-2015 

severe drought and mandatory water restrictions caused a 

significant increase in commercial demand for recycled 

water.  Fill station and temporary hydrant users (aka 

temporary construction meter users) are required to 

obtain a recycled water use permit from the District.  The 

District currently has 74 permitted commercial fill station 

users and 75 hydrant users.  The commercial fill station 

program distributed 15.0 MG and commercial 

construction meters distributed 24.24 MG of recycled 

water in 2016.     
 

In 2014, DSRSD upgraded the commercial fill station to a flow rate of 1,000 gallons per minute.  Typical 

loads are between 2,000 to 4,000 gallons.  Commercial users are given a personal identification number 

so they can access the fill station 24 hours a day, seven days a week. 

 

The District has 17 recycled water hydrants located throughout central and eastern Dublin and 

Dougherty Valley.  Customers are directed to use recycled water instead of potable water for acceptable 

uses listed in Title 22, such as dust control, soil compaction, street sweeping, surface washing, and 

landscape irrigation.  

 

Delivery of Recycled Water 

 

In 2015, commercial haulers contacted DSRSD seeking permission to deliver recycled water to 

residential and commercial customers for use on landscaping.  After conversations with regulatory 

agencies, District staff decided to allow commercial haulers to haul recycled water to residential and 

commercial properties; however they must apply it directly onto the customer’s landscaping.  Haulers 

are not allowed to place recycled water into storage tanks.   

 

Before a hauler can apply recycled water at a customer’s site, the customer must first complete the 

DSRSD Residential Fill Station Use Agreement, receive training from District staff, and obtain a wallet 

card to ensure they are fully aware of the use regulations.  Commercial haulers applying recycled water 

onto residential and commercial properties are permitted under the District’s commercial hauler 

program.  The Water Reuse Permit has been updated to reflect the program changes and is available 

online at http://www.dsrsd.com/do-business-with-us/recycled-water-use/recycled-water-construction-

meters-hydrants-and-commercial-fill-station. 

 

The Commercial Recycled Water Fill Station 

can accommodate tanker trucks up to 4,000 

gallons of capacity. 



 
 

User Compliance Program Review and Results  
 

Compliance Program Background 
 
Ordinance 301 and the District’s Recycled Water Use Guidelines outline the requirements and 

recommendations customers are to follow in order to achieve compliance with Title 22 and Order 96-

011.  After expanding recycled water distribution into established areas of Central and Eastern Dublin, 

the District revised its Recycled Water Use Guidelines in February 2015 to address retrofit sites.  The 

District’s current Recycled Water Use Guidelines are available online at http://www.dsrsd.com/do-

business-with-us/recycled-water-use/guidelines-and-requirements.  

At this time, the District permits the following uses for recycled water:  

Landscape irrigation Dust control and surface cleaning 
Toilet and urinal flushing Industrial uses 

 
 

Recycled Water Supervisor Training 
 
The District conducts recycled water site supervisor trainings annually.  Over 50 people attended the 

2016 training.  The training covers recycled water use regulations, cross connection control, recycled 

water quality control, and recycled water production, and is followed by a recycled water treatment 

plant tour.      

 

Recycled Water Customers Compliance Summary 
 
DSRSD currently has 299 permanent 

recycled water irrigation sites and 3,964 

customers authorized to use the 

residential fill station.  Additionally, the 

District has 150 industrial users using 

recycled water for soil compaction, dust 

control, landscape irrigation, or surface 

washing.  In 2016 (calendar year), the 

District’s recycled water users consumed 

over 815 million gallons (2,501 AF) of 

recycled water.  Refer to Attachment D, 

Table 1, to view a tabular summary of 

recycled water use by billing period by 

each user, and Table 2 to view a summary 

of recycled water usage by application 

use type.  

DSRSD staff perform periodic inspections to ensure site 

supervisors are complying with regulations governing 

recycled water use.  



 
 

All recycled water customers are required to obtain a license/permit from the District in order to use 

recycled water.  In 2016, 25 new and retrofit sites met the site requirements and were authorized to use 

recycled water for landscape irrigation.  To view a list of the new authorized recycled water users, refer 

to Table 3 in Attachment E. 

Irrigation users are required to inspect their systems and correct any deficiencies. Therefore, the District 

requires recycled water customers to submit semi-annual self-monitoring reports.  The data collected in 

these reports exceeds the Order’s annual self-monitoring requirements. To view the data, refer to Table 

4 in Attachment E.   

District staff perform periodic inspections of recycled water use sites to ensure compliance with Division 

of Drinking Water reuse criteria and the Order.  Table 5 in Attachment E provides a summary of 

violations found during site inspections, corrective actions taken, and any change to or revocation of a 

user’s Recycled Water Use License.  During this reporting period no Recycled Water Use Licenses or use 

authorization were revoked. 

 

Attachments 

The following data summarizes the 2016 recycled water irrigation season: 

 Description of Recycled Water Treatment Facilities (Attachment A) 

 Dissolved Oxygen, Coliform, and Conductivity analysis (Attachment B) 

 Flow and Turbidity Data – MF-UV Plant (Attachment C) 

 Flow and Turbidity Data – SF-UV Plant (Attachment D) 

 Irrigation Site and Compliance Records for DSRSD (Attachment E) 

 Irrigation Site and Compliance Records for EBMUD (Attachment F) 

 Contact Information (Attachment G) 

 

 

 

 

 

 

 



 
 

 

 

Attachment A 

Description of Recycled Water Facilities 

 

SF-UV Facility 
 

Sand filtration-ultraviolet 

disinfection (SF-UV) treatment 

processes reduce turbidity, remove 

suspended solids, and inactivate 

pathogens. The DSRSD SF-UV 

tertiary treatment plant has a 

reliable, sustainable capacity of 7.92 

million gallons per day (MGD).  Fully 

treated and chlorinated secondary 

effluent from the wastewater 

treatment plant flows to a diurnal storage basin. A portion of that secondary effluent is pumped to the 

SF-UV facilities to produce recycled water. The remaining secondary effluent is pumped to the 

Livermore Amador Valley Water Management (LAVWMA) facility and then to East Bay Dischargers 

Authority (EBDA) system for discharge into San Francisco Bay through a deep water outfall.  

SF-UV treatment processes are as follows: 

 Screening – Small material and plastics remaining in the fully treated secondary effluent are 

removed by a 2mm band screen. 

 Coagulation – Coagulant chemical(s) are added to the tertiary influent and mixed into the flow 

using high-energy mechanical mixers; this causes fine particulates in the water to coagulate and 

begin to form into small particles. 

 Flocculation – Coagulated water is gently mixed in two flocculation tanks using low-energy 

mechanical mixers to promote agglomeration of small particles into larger particles that can be 

easily filtered from the water. 

 Filtration – To remove the particles, flocculated water flows gently up and through an 80-inch 

sand bed in one of six, up-flow, continuously backwashed, granular sand filters.  

 UV Disinfection – Filtered water flows through two parallel UV channels for disinfection and 

inactivation of viruses and bacteria. The SF-UV system is a Xylem-Wedeco system, model TAK55 

M 10-6(8)/143 x 5i2(3)W. Each channel has five banks of UV bulbs. Each bank has 120 bulbs. 

Access plates hide six sand filters where flocculated water flows 

upward through 80 inches of continuously backwashed sand. 



 
 

MF-UV Facility 
 

Microfiltration-ultraviolet disinfection (MF-UV) treatment processes reduce turbidity, remove 

suspended solids, and inactivate pathogens. This DSRSD MF-UV tertiary treatment plant is designed for a 

treatment capacity of 2.5 million gallons per day (MGD). MF-UV treatment processes filter all particles 

larger than 0.2 microns from the secondary effluent.  A portion of unchlorinated secondary effluent is 

conveyed from just 

upstream of the wastewater 

plant’s chlorine contact tank 

by MF transfer pumps to the 

microfiltration influent 

pump wet well. The 

remaining final secondary 

effluent is pumped to the 

Livermore Amador Valley 

Water Management 

(LAVWMA) and East Bay 

Dischargers Authority 

(EBDA) systems for 

discharge into San Francisco 

Bay through a deep water outfall.  

MF-UV treatment processes are as follows: 

 Screening – A 500-micron screen removes small materials and plastics from the final secondary 

effluent. 

 Filtration – The microfilters remove all particles greater than 0.2 microns. The system consists of 

five filtration units with an instantaneous capacity of 0.75 MGD and a net capacity of 0.50 MGD. 

Each membrane cartridge contains 18,000 hollow fibers membranes called lumens (0.5 mm 

diameter with a nominal pore size of 0.2 micrometers). Water passes from outside the 

membranes through the pores and into the lumens and exits as filtrate. The system feed 

pressure is typically between 25 and 35 psi.  

 UV Disinfection – Filtered water flows through a UV channel for disinfection and inactivation of 

viruses and bacteria. The MF-UV system consists of 10 Ondeo Degrement 40VLS UV modules. 

Each module has five rows of eight lamps, for a total of 40 lamps per module.  

 

The MF-UV plant is operated when the demand for recycled water is less than 2.2 MGD. If the demand is 

greater than 2.2 MGD, the high capacity SF-UV plant is turned on. After treatment at either facility, the 

filtered and disinfected water is conveyed off site to customers through the DERWA recycled water 

distribution system.  

  

 
Five microfiltration units remove all particles greater than 0.2 microns. 



 
 

Attachment B 

Monthly Dissolved Oxygen, Coliform, and Conductivity Summary 

  



























 
 

Attachment C 

Flow and Turbidity Data 

Microfiltration-Ultraviolet Disinfection Facility 

 

  



























 
 

Attachment D 

Flow and Turbidity Data 

Sand Filtration-Ultraviolet Disinfection Facility 

 

  



























 
 

Attachment E 

DSRSD Recycled Water Customer Information and Compliance Summary 
 

 Attachment E Table 1 – Tabular Summary of Recycled Water Use by Billing Period by Each User 

 Attachment E Table 2 – Summary of Recycled Water Usage by Application Use Category 

 Attachment E Table 3 – List of New Authorized Recycled Water Users 

 Attachment E Table 4 – Results from Users’ Self-Monitoring Reports 

 Attachment E Table 5 – Summary of Violations Found during Site Inspections and Corrective 

Actions Taken 

 Commercial Water Reuse Permit 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 







































 
 

ATTACHMENT F 

EBMUD Recycled Water Customer Information and Compliance Summary 
 

 Attachment F Table 1 - Tabular Summary of Recycled Water Use by Billing Period by Each User 

 Attachment F Table 2 – Results from Users’ Self-Monitoring Reports 

 Attachment F Table 3 – Summary of Violations Found During Site Inspections and Corrective 

Actions Taken 

 

 

  











 
 

ATTACHMENT G 

Contact Information  

Rhodora Biagtan Program Administrator/Engineer 

 Office: 925-875-2255 

 

Jeff Carson Operations Manager 

Office: 925-875-2345 

 

Dan McIntyre General Manager 

 Office: 925-875-2200 

 

Judy Zavadil District Engineer 

Office: 875-2272 

 

Stefanie Olson Customer Permitting and Inspection 

Office: 925-875-2245   

 

Clint Byrum Recycled Water Distribution Supervisor 

Office: 925-875-2367  

 

On-Call Distribution Operator Distribution Emergency Operator 

Primary: 925-872-5890 

Backup: 925-872-5889 

 

Levi Fuller Recycled Water Treatment Supervisor 

Office: 925-875-2300 

 

Brian Vannatter and Virgil Sevilla Treatment Plant Process Leads 

Office: 925-519-0557 

 

On-Duty Treatment Plant Operator Treatment Emergency Operator 

Primary: 925-519-0557 

Backup: 925-872-5887 

 

Mike Tognolini DERWA Authority Manager 

Office: 510-287-0125 










